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Overview 

• Definition 

• Evaluation of resistant hypertension 

• Medical treatment 

• Device based interventions 



Patient 

• A 65 y/o female presents for evaluation of hypertension  

• Diagnosed 6 months ago 
• Started initially on amlodipine & lisinopril 

• Chlorthalidone added 3 months ago 

• Notes significant daytime somnolence  

• Current meds:  
• Amlodipine 10 mg qd, chlorthalidone 50 mg qd, lisinopril 40 mg qd 

• Her BP in office is 160/90 



Patient 

• Which of the following is the most appropriate next step? 

A. Provide reassurance 

B. Return in two weeks for additional BP measurements 

C. Check BP twice daily at home for one week 

D. Change lisinopril to losartan 50 mg qd 

E. Something else?  
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Resistant Hypertension 

• Above-goal elevated blood pressure on 3 antihypertensive drugs 
from different classes  

OR 

• Treatment with ≥ 4 classes regardless of BP control 

• Medications should be prescribed at maximum tolerated doses  

• Ideally one drug should be a diuretic 

• Assurance of antihypertensive medication adherence  

• Exclusion of the “white-coat effect” 





Apparent Treatment Resistant Hypertension 

Hypertension. 2018;72:e53-e90. 
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Medications That Can Interfere With BP Control 

• NSAIDs/COX-2 inhibitors 

• Oral contraceptives (estrogen 
predominant) 

• Sympathomimetic agents 

• Decongestants 

• Diet Pills 

• Cocaine 

• Stimulants (amphetamines) 

• Alcohol 

• Anti-depressants 

• TCAs and SSRIs 

• Cyclosporine 

• Erythropoietin 

• Natural licorice 

• Herbal compounds 

• VEGF Inhibitors 
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Optimizing Diuretic Therapy 

• Further increase in diuretic dose 

• Switching from HCTZ to chlorthalidone/indapamide 

• GFR <30 ? 
• Replace thiazides/chlorthalidone with loop diuretic 

• Combine diuretics with different mechanisms of action 
• Spironolactone 12.5-25 mg daily 

• Eplerenone 50 mg once daily 

• Amiloride 5-10 mg daily 

J Hypertens 2013, 31:1281–1357 



Patient continued 

• You have patient check BP twice daily at home and refer for sleep 
evaluation - BP measurements confirm office measurements. 

• You have added spironolactone 25 mg qd 

• BP two weeks later is 150/80 

• Which of the following is the most appropriate next step? 

A. Start losartan  

B. Start hydralazine 

C. Start metoprolol 

D. Refer to hypertension specialist 
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Interventional Treatments 

• Renal denervation 

• Baroreflex activation therapy 

• Noninvasive renal denervation 

• Central arteriovenous fistula 

• Renal artery revascularization/renal artery stenting 



Renal Denervation 

Circ Res. 2019;124:1071-1093. 
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Baroreflex Activation Therapy 

American Journal of Hypertension 29(12) December 2016 
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Summary 

• Confirm definition criteria 

• Evaluate for apparent resistant hypertension 

• Ensure adequate treatment 

• Diuretic options and beyond 

• Refer to specialist for treatment 


